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Appendix I: Reference level measurement 

 

Left earbud 

Test Result 

TestMode Antenna Freq(MHz) Max.Point[MHz] Result[dBm] 

DH5 Ant1 2402 2401.84 -9.29 
DH5 Ant1 2441 2441.03 -9.70 
DH5 Ant1 2480 2479.84 -9.64 

2DH5 Ant1 2402 2401.83 -9.20 
2DH5 Ant1 2441 2440.83 -9.24 
2DH5 Ant1 2480 2479.83 -9.29 
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Test Graphs 
DH5-Ant1-2402-PASS 

 
DH5-Ant1-2441-PASS 

 
DH5-Ant1-2480-PASS 
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2DH5-Ant1-2402-PASS 

 
2DH5-Ant1-2441-PASS 

 
2DH5-Ant1-2480-PASS 
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Right earbud 

 

Test Result 

TestMode Antenna Freq(MHz) Max.Point[MHz] Result[dBm] 

DH5 Ant1 2402 2402.00 -9.70 
DH5 Ant1 2441 2440.85 -9.34 
DH5 Ant1 2480 2479.84 -9.63 

2DH5 Ant1 2402 2401.84 -9.22 
2DH5 Ant1 2441 2440.99 -9.32 
2DH5 Ant1 2480 2479.85 -9.28 
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Test Graphs 
DH5-Ant1-2402-PASS 

 
DH5-Ant1-2441-PASS 

 
DH5-Ant1-2480-PASS 
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2DH5-Ant1-2402-PASS 

 
2DH5-Ant1-2441-PASS 

 
2DH5-Ant1-2480-PASS 
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14.  TEST SETUP PHOTO 

Conducted Test 

 
 

 

 

 

 
 



FCC ID: 2AKFED42L 

 

          EST Technology Co., Ltd                         Report No. ESTE-R2311005                      Page 101 of 119 

 

 

Radiated Test (Below 1GHz) 

 
Left earbud 

 

 

 

 
Right earbud 
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Radiated Test (Above 1GHz) 

 
Left earbud 

 

 

 

 
Right earbud 
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15.  EUT PHOTO 

External Photos 

M/N: Defunc TRUE LITE 

 
 

 

 

 

 
 

 



FCC ID: 2AKFED42L 

 

          EST Technology Co., Ltd                         Report No. ESTE-R2311005                      Page 104 of 119 

 

 

External Photos 
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External Photos 
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External Photos 
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External Photos 
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External Photos 
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External Photos 
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Internal Photos 
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Left earbuds 

Antenna 
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End of Test Report 

Right earbuds 

Antenna 




